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Company Name
Shown on Report

Hh B WAV BTN TRV XK AT IE T AT % 459 5 1 548k B A 12 £ 1203 %
ROOM 1203,ROOM 1203, BUILDING B, 459 JIANGHONG ROAD,
BINJIANG DISTRICT, HANGZHOU, ZHEJIANG, CHINA, 310000

HANGZHOU LUMINWAVE TECHNOLOGY CO.,LTD.

Address

PR B0 R 2 i A AR S B IR R AL
The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

B A4 TR D %% TOF il
Sample Name D Series TOF cameras
s LWP-D3ABC
Part No. LWP-D3ABC
gah L)
Color Black
FEmRICIRES EH
Sample Receiving State Normal
B U H 3 2023.08.25
Sample Received Date Aug. 25, 2023
FE it er i H 1 2023.08.25-2023.08.29
Testing Period Aug. 25, 2023-Aug. 29, 2023
# %{1 @ H B 2023.08.29
Approved by = Date Aug. 29, 2023
JiE
%@ SN
N‘OW% Signatory No. R92519C0D7
BUMH TR X R % 266 5 1 & Lok el 5
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1/F, Building 5, Zhongsheng Industrial Park
No0.266,Chutian Road, , Binjiang District.
Hangzhou , Zhejiang ,China.
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Test Requested

F5 T B
No. Test Item
1 IPX7
2 IP6X

K gE R S L5 SE U .

Test Result(s): Please see the following pages.

,,,,, . ad=

Hotline:400-6788-333 rt.com  E-mail:iinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

o
(7]
J



CTI IE 18

PR &
Test Report

i a=E ) A2230435930101E

F3 120

Report No.  A2230435930101E Page 3 of 12
TR A
Tested Sample(s)

T TR FE i 24 7R RS FE B E

Sample No. Sample Name Type Quantity

D &% TOF AH#lL LWP-D3ABC
A2230435930101001 D Series TOF LWP-D3ABC 2pcs
cameras

R B A

Sample Photo(s)
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A2230435930101001~1-2
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WRTE 1. 1IPXT
Test Item1: IPX7

1. PR & Test Equipment
&R B 5
Equipment Name Model
KSR AR TS
Waterprolj))i J(;;dfTJisti:[g; Machine KXT1318
2. L% Environmental Conditions
BE:  (15~35) G MRE:  (25~75) %RH
Temperature: (15~35) C; Humidity: (25~75)%RH
3. W3R A5 Test Standard: K% 7 3K According to the customer's requirements
4. PR

Test Condition

RIS TR K, IRAFIE R AT 7K h € (I 8] J5 AP e K A 2B TR B FEIEE,
BT —MEARRES, —BRIRE 1K,

IR [A]: 30min

Immerse in water for a short time. After immersing in water under specified pressure for a
specified period of time, the immersion amount of the shell will not reach the harmful degree.

Depth:1m

Test time: 30min

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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5. WRAEE
Test Result(s)
R 5 WA R
Sample No. Test Result(s)
Mula, B SRS N ECEK, ThREEH, IPX7 Ml &8
A2230435930101001~1- it
2 After the test, there was no water entered into sample by visual
inspect and the function is normal, the sample passed the IPX5 test.
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Test Photo(s)
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Sample Photo(s) after the test
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A2230435930101001-1

A2230435930101001-2

Hotline:400-6788-333  www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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WRITE 2: 1P6X
Test Item2: 1P6X

1. PR & Test Equipment
W4 4 K e
Equipment Name Model
7 42 25 2 R 56
|3ﬁj:—r ﬁﬁt _LHL KXT1400
Dust Test Chamber

2. %A Environmental Conditions
WiE: (15~35) G M. (25~75) %RH
Temperature: (15~35) C; Humidity: (25~75)%RH
3. W3R A5 Test Standard: K% 7 3K According to the customer's requirements
4. WA
Test Condition
B Imm FAEREE, B0 AN PR i 22 B 0
FERE S AL T A IR ZS Gl SR R AN /N T 40 A B RN E I S RAUEEZE:
<2kPa)
Fe it B T 2kg/m3 A4 7D 456 A

EESA 8 /N

The test probe of Imm diameter is pushed against any opening of the sample with force of 1

Set the sample in the dust chamber, the pressure inside the enclosure is maintained below the
surrounding atmospheric pressure by a vacuum pump (less than 40 times of the shell volume per
hour; the differential pressure between the containment and the atmosphere: <2kPa) The talcum
powder to be used is 2 kg/m=of the test chamber volume;

Test duration: 8 hours.
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5. MWRALR

Test Result(s)
R 5 WA R
Sample No. Test Result(s)

DRJEHE i AR W B R AR UUAR, BLAR Imm 2R5H ikt
R il Y < e s LR, 1P6X I tad i

A2230435930101001~1- . . L .
No obvious dust was observed in the sample by visual inspection

2
after test. Test probe can't enter the sample. The sample passed the
IP6X test.
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@t Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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B A
Test Photo(s)

A2230435930101001-1 A2230435930101001-2

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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WA EERER

Sample Photo(s) after the test

A2230435930101001-1

A2230435930101001-2

i ARG RHERS BRI, B AR EES . AR S E .
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality controland product development etc.

LR

Statement:

LR A TR N, B SR o B 4 3 0 A
This report is considered invalid without approved signature, special seal and the seal on the
perforation;

2R AR A T AL FR S L AR SRR B B SR AL, HE RO R S 4 5T, CTI
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Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified;
B AR A 45 SR AN B2 L i 47 51 5
The result(s) shown in this report refer(s) only to the sample(s) tested;
4.RZ CTI Hhlf [, AFES EHlA R .
Without written approval of CT], this report can't be reproduced except in full;
5. IR & SN E S N BB E R, B SO #ES
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
wak ARG r

*** End of Report ***
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